Community Based COVID Management (NWL) New fever >37.8

7 days a week, 8-8 New continuous cough
Correct as of 26 March 2020 m

North West London

Patient Contacts 111/ Practice with COVID Symptom Query
OR
with non-COVID query but COVID symptoms

l

l Telephone/Video Triage (Provider TBC) l

4 Category 1 - Red

Category 3 - Green Category 2 - Amber ¢ SI)Q?J .
Mild symptoms Moderate symptoms: Needs further everely Unwell:
Stay at home, Self Care assessment by Hot Hub over telephone Need to admit

to maximise non-face to face contact and if required, face- patient to hospital. Call
to-face assessment ambulance and inform call

in hub or home setting handler of COVID-19
|

' i

Category 2A Category 2B

Basic Assessment Basic Assess ment
Completing full sentences Completing full sentences

No SOB or Chest Pain Some SOB (new)
Able to do ADLs No Chest Pain .
Able to aet to bed Able to do ADLS but lethargic

Roth score no longer advised. Roth score no longer advised. . Adults RR > 25
‘ Roth score no longer advised. Adults HR > 131

Advanced Assessment Advanced Assessment Adults 02 Sats <92%

Adults RR 14-20 Adults RR 21-22 '
Adults HR 50-100 Adults HR 100-110 Roth score no longer advised

Adults 02 Sats > 96% Adults O2 Sats > 94%

|f deterorates\

[f 1eteriorates
Deterioration

- -
Treat temperature: Treat temperature: Treat temperature:
Paracetamol, Fluids Paracetamol, Fluids Paracetamol, Fluids
Safety Netting. Advised to call Prevent Secondary Bacterial Pneumonia: Prevent Secondary Bacterial Pneumonia:
Practice Amoxicillin 500mgtds 7/7 and Clarithomycin 500mg bd 7/7 Co-amoxiclav 625mg tds 7/7 OR
OR

(or 111 OOH) if symptoms worsen _ Levofloxacin 500mg od 10/7.
Doxycycline 200mg stat. 100mg od 7/7 Nebulisers may be used if essential- these are not AGP- for asthma,

Nebulisers may be used if essential— these are not AGP— for oxygen driven, for COPD, air driven. Increase SABA or similar use.
asthma,oxygen driven, for COPD, air driven. Increase SABA or similar use. Only use oral steroids if sure not Covid19 related
Only use oral steroids if sure not Covid-19 Related Tele/Video review in 24-48 hours (or earlier if unwell)
Safety Netting. Tele/Video reviewin 72
hours (or earlier if unwell)



Cecile Wabnitz
Please note NICE guidance: 
* doxycycline 200 mg on the first day, then 100 mg once a day for 5 days in total (not in pregnancy)
* alternative: amoxicillin 500 mg 3 times a day for 5 days

offer antibiotics if the likely cause is bacterial or
it is unclear whether the cause is bacterial or viral and symptoms are more concerning or
they are at high risk of complications.
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